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Band edge measurements

Test Result
RefLevel Result Limit .
TestMode | Antenna | ChName | Freq(MHz) Verdict
[dBm/100KHZz] | [dBm/100KHz] | [dBm/100KHZ]
Ant7 Low 2402 2.71 -55.8 <-27.29 PASS
BLE_1M
Ant7 High 2480 2.72 -56.09 <-27.28 PASS
Ant7 Low 2402 2.63 -45.33 <-27.37 PASS
BLE_2M -
Ant7 High 2480 2.65 -55.6 <-27.35 PASS
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Test Graphs

BLE_1IM_Ant7_Low_2402

Spectrum

Ref Level 20,00 dém
o Att 20 dB

&)

Offset 11.96 dB & RBW 100 kHz

SWT 1.1ms @ VBW 3200 kHz Mode Sweep

@ 1Pk View

10dB

M2[1]

M3[1]

-55.34 dBm)
2.4000000 GHz

57.45 dBr

Q.SUULILIW GHz|

0 dem

-10 dBm

i

-20 dBm

i

f

-30 dBm:

D1 -27.290 dBm:

-40 dBm

-50 dBm

WAk b

ELE

P A o

1ot

-70 dBm

Start 2.35 GHz

691 pts

Stop 2.405 GHz

Marker

X-value | ¥-value | Function |

Function Result

Type | Ref | Tre |
M2 1
M3 1
M4 1

2.4 GHz
2.39 GHz
2.3909783 GHz

-55.34 dBm
-57.45 dBm
-55.80 dém

L JL

Date: 20 SEP.2024 11:11:09

BLE_1M_Ant7_High_2480

Sp um

)

Ref Level 20,00 dém
o Att 20 dB

Offset
SWT

11.80 dB & RBW 100 kHz

1.1ms @ VBW 3200 kHz Mode Sweep

@ 1Pk View

10dB

M2[1]

M3[1]

-57.17 dBm
2.483500 GHz

57.88 dBr

2.500000 GHz

0 dBm "“I

-20 dBm

-10 dBm I
|
]

dBm

-40 dBm

o
-30 dBm L}

-50 dBm

g v

M2
S W

’U\meN

e s AL i i

-70 dBm

Start 2.47 GHz

691 pts

Stop 2.55 GHz

Marker

X-value | ¥-value | Function |

Function Result

Type | Ref | Tre |
m2 1

M3 1
M4 1

2.4835 GHz
2.5 GHz
2.54629 GHz

-57.17 dém
-57.88 dBm
-56.09 dBém

L JL

Date: 20.SEP.2024 11:13:.08

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: UZ7TEM45A2

Page Number

: A46 of A4



seomron cas. FCC RF Test Report

Report No. : FR460505B

BLE_2M_Ant7_Low_2402

Spectrum

(=)

Ref Level 20,00 dém  Offset 11.36 dB & RBW 100 kHz
= ALt 20 de. SWT 1.1 ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

M2[1]

10dB

0 dem

Ma[1]

-44.56 dBm
2.4000000 GHz
58.14 dBm)
Z.S‘JUUUUJJ GHz|

/”“l

-10 dBm:

-20 dBm:

1
\

D1 -27.370 dBm

-30 dBm

-40 dBm

-50 dBm:

’\
J
T
R

gl b A A P s ool

oA gt )

i Fo Il rfphoihapn bt

!

-70 dBm:

Start 2.35 GHz 691 pts

Stop 2.405 GHz

Marker

Function

Function Result |

Type | Ref | Trc | X-value | Y-value |
[ 1 2.4 GHz -44.56 dBm
M3 1 2.39 GHz -58.14 dBm
M4 1 2,3999783 GHz -45.33 dém

L JL

Date: 20.SEP.2024 11:14:26

BLE_2M_Ant7_High 2480

Spectrum

(=)

Ref Level 20,00 dém  Offset 11.30 dB & RBW 100 kHz
= ALt 20 de. SWT 1.1 ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

10dB

M2[1]

M3[1]

-57.31 dBm
2.483500 GHz
57.38 dBm)
2.500000 GHz

0 dBm [1\1

-10 dBm I
-20 dBm I
2]

27,350 dem
-30 dBm: ! { 350 d8
-40 dBm W
50 dem -
T
et o drmad A s o i - D SROTVOR TS ST ROV
-70 dBm
Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M2 1 2.4835 GHz -57.31 dBm
M3 1 2.5 GHz -57.38 dBm
M4 1 2.519159 GHz -55.60 dem
—_—
|l J [TTCEE ]
L JU J L]

Date: 20 SEP.2024 11:16:31

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: UZ7TEM45A2

Page Number

. A47 of A54



ssarronas. FCC RF Test Report

Report No. : FR460505B

Conducted Spurious Emission

Test Result
FreqRange RefLevel Result Limit :
TestMode | Antenna | Freq(MHz) Verdict
[MHZz] [dBm/100KHZz] | [dBm/100KHz] | [dBm/100KHZ]
30~1000 2.71 -66.13 <-27.29 PASS
Ant7 2402
1000~26500 2.71 -60.78 <-27.29 PASS
30~1000 2.52 -66.2 <-27.48 PASS
BLE_1M Ant7 2440
1000~26500 2.52 -61.28 <-27.48 PASS
30~1000 2.72 -66.03 <-27.28 PASS
Ant7 2480
1000~26500 2.72 -60.98 <-27.28 PASS
30~1000 2.63 -65.54 <-27.37 PASS
Ant7 2402
1000~26500 2.63 -60.6 <-27.37 PASS
30~1000 2.42 -65.84 <-27.58 PASS
BLE_2M Ant7 2440
1000~26500 2.42 -61.31 <-27.58 PASS
30~1000 2.65 -66.15 <-27.35 PASS
Ant7 2480
1000~26500 2.65 -61.04 <-27.35 PASS
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Test Graphs
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
60.0 | 15C RS§247-QP
50.0 15C RSS247-AVG
40.0
30.0
20.0
10.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ @Buv GE ~ dBuV  dBuv B B
1 0.186 47.05 -17.15 64.20 36.61 0.03 10.41 QP
2 0.186 21.47 -22.72 54.20 21.03 0.03 10.41 Average
3 0.242 39.31 -22.73 62.04 28.91 0.03 10.37 QF
4 0.242 28.61 -23.43 52.04 18.21 0.03 10.37 Average
5 1.38% 28.17 -17.83 56.00 28.21 -0.12 10.08 QP
8 1,388 28.87 -17.13 46.00 18.91 -0.12 10.08 Average
7 1.628 40.15 -15.85 56.00 20.20 -0.12 10.08 QP
8 1.628 31.25 -14.75 46.00 21.30 -0.13 10.08 Average
g 2.527 39.17 -16.83 56.00 20.21 -0.11 10.07 g
10 % 2,527 24,07 -11.92 46.00 24.11 -0.11 10.07 Average
11 2.839 38.18 -17.82 56.00 28.20 -0.09 10.07 QP
12 2.839 33.58 -12.42 46.00 23.60 -0.09 10.07 Average

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: UZTEM45A2
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: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
gplevel [dBuv)
70.0
50.0 | 15C RS§247-QP
R
50.0 | 15C RS5247-AVG
40.0 ; 9%,
1
30.0 ) 12
20.0
10.0
015 2 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
WHz ~ dBuV dB  dBuv  dBuv B dB
1 0.185 47.06 -17.18 64.24 36.60 0.05 10.41 QP
2 0.185 30.66 -23.58 54.24 20.20 0.05 10.41 Average
3 0.253 37.86 -23.78 61.64 27.48 0.00 10.37 QP
4 0.253 26.66 -24.98 51.64 16.29 0.00 10.37 Average
5 0.611 34.30 -21.70 56.00 24.20 -0.07 10.17 QP
8 0.611 26.70 -19.30 46.00 16.60 —0.07 10.17 Average
7 1.645 35.17 -20.83 B56.00 25.20 -0.11 10.08 gP
8 1.645 25.87 —20.13 46.00 15.90 -0.11 10.08 Average
9 2.721 37.14 -18.86 56.00 27.20 -0.13 10.07 @F
10 % 2.721 30.24 ~15.76 46.00 20.30 —0.13 10.07 Average
11 3.090 36.14 -19.86 B56.00 26.20 -0.13 10.07 @F
12 3.090 29.14 -16.86 46.00 19.20 -0.13 10.07 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc.(Kunshan) Page Number : B2 of B2
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Appendix C Radiated Spurious Emission Test Data

Test Engineer : Jerry Xu Relative Humidity : 41~42%
Temperature : 22~23°C
Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna Modulation Channel Frequency gz:: RU Remark
Mode 1 2400-2483.5 7 Bluetooth-LE_GSFK 0 2402 1Mbps - -
Mode 2 2400-2483.5 7 Bluetooth-LE_GSFK 19 2440 1Mbps - -
Mode 3 2400-2483.5 7 Bluetooth-LE_GSFK 39 2480 1Mbps - -
Mode 4 2400-2483.5 7 Bluetooth-LE_GSFK 0 2402 2Mbps - -
Mode 5 2400-2483.5 7 Bluetooth-LE_GSFK 19 2440 2Mbps - -
Mode 6 2400-2483.5 7 Bluetooth-LE_GSFK 39 2480 2Mbps - -
Summary of each worse mode
Mode Modulation Ch. ‘ (TvrleH(l) (dlé?(/ellm) ‘ (dlélun\v/tm) M(zrg)m Pol. Z?/Zk Result Remark
1 Bluetooth-LE_GSFK = 0 | 2363.69 44.04 54.00 -9.96 H | AVERAGE | Pass | Band Edge
1 Bluetooth-LE_GSFK 0 4804.00 42.99 74.00 -31.01 H PEAK Pass Harmonic
2 Bluetooth-LE_GSFK | 19  2487.28 44.83 54.00 -9.17 H AVERAGE Pass Band Edge
2 Bluetooth-LE_GSFK | 19 = 7320.00 43.08 74.00 -30.92 \Y Peak Pass Harmonic
3 Bluetooth-LE_GSFK = 39 | 2488.06 44.63 54.00 -9.37 H | AVERAGE | Pass | Band Edge
3 Bluetooth-LE_GSFK | 39 | 4960.00 41.53 74.00 -32.47 \% PEAK Pass Harmonic
4 Bluetooth-LE_GSFK 0 2383.58 45.23 54.00 -8.77 H AVERAGE Pass Band Edge
4 Bluetooth-LE_GSFK 0 4804.00 42.80 74.00 -31.20 \% PEAK Pass Harmonic
5 Bluetooth-LE_GSFK | 19  2484.16 45.45 54.00 -8.55 H AVERAGE Pass Band Edge
5 Bluetooth-LE_GSFK | 19 @ 7320.00 44.54 74.00 -29.46 H PEAK Pass Harmonic
6 Bluetooth-LE_GSFK | 39  2483.50 47.73 54.00 -6.27 H AVERAGE Pass Band Edge
6 Bluetooth-LE_GSFK | 39 | 7440.00 43.74 74.00 -30.26 \% PEAK Pass Harmonic
Sporton International Inc.(Kunshan) Page Number : Clof C25

TEL : +86-512-57900158
FCC ID: UZ7TEM45A2




srorronas. FCC RF Test Report

Report No. : FR460505B

Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK_CHO_2402MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e ORI i FCPRT 1
5.0 5.
i
] ettt
488 489 W
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 385,27 %457 74.00 -19.43 4030 3L77 660 3119 600 123 195 PEAC 1 200,00 105,35 ------ -=--- 9.1 LG 6.2 3LI1B 600 13 295 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
iy 1 J-4 Y
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2363.69 4.4 34.00 -0.% 3194 3173 656 3119 600 123 195 AVERAGE 1 200,00 104,33 ----v --oo- 92.09 LB 6.2 3LI1B 600 123 295 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2
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srorronas. FCC RF Test Report Report No. : FR460505B
1
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK_CHO_2402MHz
ANT 7
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd FROPHRT IR s FCPRTIR
5.0 5.
1
Al AT 5 ) . e
wy ‘ Wl trcemabit o b AT
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 234955 5530 74.00 -18.70 43.31 3L.66 653 3220 600 30 19 PEA 1 2400.00 10132 ------ -=--- B.08 3L.B0 6.2 3113 600 30 19 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCLC PART A5C AVG) FCC PARTA5C (AVG)
[y 1 | [
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 233509 44.00 54.00 -10.00 32.04 3164 6.5 3020 600 350 19 AVERAGE 1 2400.00 108.47 ------ -=--- B8.23 LB 6.62 3113 600 350 19 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C30of C25
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sromoncas. FCC RF Test Report

Report No. : FR460505B

Pol. Horizontal Vertical
mLeveI(dBqu) L“Level(ml‘ﬂm)
900 904
0 FCCPART 14C) T FCCPART 18C)
i FLCPRT 15 AV i FCCBART 53 AV
Peak il 1WMWWW“‘“M B0 e e o R
- i
Avg 00 0
150 14
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 4304.00 4259 74.00 -31.01 60.51 3431 0.4 6L 0.00 --- PEAK 1 404.00 4168 7400 -32.30 3921 M31 0.4 6L 000 - - PEMC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2
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srorronas. FCC RF Test Report

Report No. : FR460505B

2
Mode Band Edge - L
2400-2483.5_Bluetooth-LE_GSFK_CH19_2440MHz
ANT 7
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd FOPHRT T s FCPRTIR
5.0 5.
1 s
M Aty S LA A, Al Ao, " H A8ty
4l T M
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2386.18 55.33 74.00 -18.67 43.14 3L77 6.60 3113 600 131 300 PEAC 1 2440.00 106,95 ------ ------ 9461 LB 6.67 L2 600 131 300 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
N B3
5.0 L]
FCC PARTA5C (AVG) FCC PARTA5C (AVG)
448 1 48
Av M
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238041 4461 5400 -0.39 3045 3L76 659 3119 600 131 300 AVERAGE 1 2440.00 106,08 ------ ------ 93.74 LB 6.67 L2 600 131 300 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C5of C25
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Pol. Horizontal Fundamental

Lol

113§

g
=T |
-

Peak Blank

44 M50 U, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 24%9.50 55.95 74.00 -18.05 43.44 32.80 6.75 3224 6.60 137 360 PEA

Lol

113§

z =
= [
—
—
N

FCCPART 15C (AVG)
LUSSN 1
Avg Blank
15
163
44 M50 U4, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 487,28 44.83 %4.00 -9.17 32.36 3L.97 674 3224 6.00 132 380 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C6 of C25
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2



srorronas. FCC RF Test Report

Report No. : FR460505B

2
Mode Band Edge - L
2400-2483.5_Bluetooth-LE_GSFK_CH19_2440MHz
ANT 7
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e FCPAT T i LRI
5.0 5.
1 A | " ittt Bt
e ™ ' e AT
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 233875 9530 74.00 -18.70 43.01 3L72 656 3119 600 2 21 PEA 1 240,00 10144 ------ ----- B.00 3LB8 6.67 3221 600 26 2L PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART 15C AV FCC PARTA5C (AVG)
448 1 48
Av I P e R
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

B dw dBm B B B oo deg
1 1384.60 44.42 5400 -9.58 32.24 3177 6.60 3219 6.00 295 21 AVERAGE

6 b dBfm B B B o deg
1 2440.00 10,51 ------ - 86,17 388 6.67 3221 6.00 296 21 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2
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searran cas. FCC RF Test Report Report No. : FR460505B

Pol. Vertical Fundamental

Lol

113§

all FCCPART15C]

M\W
§ bl ok ) 1 Wikl RIFRN SR

Peak Blank

44 M50 U4, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 24%.64 56,16 74.00 -17.99 43.62 3L.9% 6.74 3224 6.0 296 20 PEA

Lol

113§

B \ FCC PART 15C AV
w-| 1
Avg Blank

44 M5 U4, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 24%.04 4480 54.00 -9.20 32.39 3199 675 3224 6.00 295 21 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C8 of C25
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2



seanran cas. FCC RF

Test Report

Report No. : FR460505B

TEL : +86-512-57900158
FCC ID: UZ7TEMA45A2

Pol. Horizontal Vertical
12!‘\Lemﬂilﬂu‘ﬂm] L“Levelldﬂll‘lﬁn)
751 FCCPARTAC] T FCCPARTAC|
i FCCPART 15 AVG) i FCCPART T AV
151 . W - ) : WW“M
Peak rﬂV‘W‘W i~
B g
Avg
150 150
3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Meddm BN B BN B & & & o by Medln BN B BN B & B & a tg
1 458000 41.1s 74.86 -32.84 56.51 3434 9.53 eL.22 @.0@ --- PEAK 1 4380.08 41.59 74.80 -32.41 55.94 3434 9.5 eL22 e --- - PEAK
1 73000 4253 7400 -31.47 5579 35.80 1L.69 60.75 0.00 - Peak 1 730.00 43.08 74.00 -30.92 56,34 35.80 169 075 0.0 --- - Peak
Sporton International Inc.(Kunshan) Page Number 1 C9 of C25



srorronas. FCC RF Test Report

Report No. : FR460505B

Mode Band Edge - L

2400-2483.5_Bluetooth-LE_GSFK_CH39_2480MHz

ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ i
95 95
fhd FOPHRTIRC s RCPRTIR
[ A/ \\ Al
it sl oo P! i 1‘ ’ bbb bl bt
488 4B-BMWAWMWNMWW
Peak
15 35
163 163
i U5 64, 16, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 249550 55.27 74.00 -18.73 &.77 3L%9 675 3.4 6.0 152 363 PEAK 1 2480.00 105,99 ------ - 9344 3% 6.73 2.3 680 152 303 Pesk
11nLe\leI (dBuVim) 11"Lewel (dBuVim)
1134
113§ )
175 i5
"3 813
50 a0
FCC AT 5 ) 1 FCCPART 15C (AVG)
) ] MMLW
Av
9 s 5
163
163
[ 100 1400, 1800. 200, 200, 300
40 U5 64, 6, 2488, 200 Frequency (MHz)
Frequency (MHz)
N Linit Over Read At Cable Preamp Aux APos TPos
Unit Over Read  Art Cable Preamp  Aux Aos  Thos Freq Level Line Linit Level Factor Loss Factor Factor Renark
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2480.06 44.63 54.00 -9.37 3215 3198 674 3224 6.00 152 383 AVERAGE

Mz dBuV/m dBuv/m B oBV dBfm A8 dB B o deg
1 240400 5440 ------ ------ 4215 3Bl 6.62 32.18 6.80 136 381 Average
1 2430.00 105,05 --eeer eeeeen 92,59 3.9 673 3223 6.00 152 303 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2
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srorronas. FCC RF Test Report

Report No. : FR460505B

Mode Band Edge - L

2400-2483.5_Bluetooth-LE_GSFK_CH39_2480MHz

ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e FECPRT 1t i LRI
5.0 1 5.
bt g e Ao b loirnh il il i o
™ Wiyt
Peak
15 35
163 163
o 5L 24, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 249.46 55.86 74.00 -18.14 43.38 3L 674 M 6B W B PEAK 1 245000 98.47 ------ - B.01 3L% 673 3L 6B W B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
s 1 1 Y
A\/ MW“—“WH—‘
g 15 35
163 163
o 5L 264, M6, 88, 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Quer Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MedaBWE B B Bk & & B o dy MEaBWE B BN & & & & a dy
1 497,04 4440 5400 -9.% 3194 3199 675 LM 6B W B AVERAGE 1 2450.00 97,56 ------ ------ B.00 3% 673 33 6B W 0 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2
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searran cas. FCC RF Test Report Report No. : FR460505B

Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) lmLtwel(liBll‘ﬂfn)
900 904
0 FCCPART 14C) I FCCPART 18C)
i FLCPRT 15 AV i FLCPIRT TS AV
4l WMMM 5 WWMWM
Peak e
Avg 00 0
150 14
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 4960.08 4130 74.80 -32.78 5559 34.26 9.61 6lL.lo @.00 - --- PEAK 1 4960.09 4153 74.80 -32.47 5.8 34.26 9.61 6L.lo @.00 - --- PEAK
Sporton International Inc.(Kunshan) Page Number : C12 of C25
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srorronas. FCC RF Test Report

Report No. : FR460505B

4
Mode Band Edge - L
2400-2483.5_Bluetooth-LE_GSFK_CHO_2402MHz
ANT 7
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd FEOPHRTIRC s FCPRTIR
5.0 5.
! WMMMMWM
I Par e b i Al Sun AL g Mt A i W)
48.!3% ¥ m M
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 348,09 55.44 74.00 -18.56 43.41 3169 6.54 3228 6.0 108 124 PEAK 1 2400.00 106,58 ------ ------ 9.34 3180 6.62 3218 6.00 100 124 PEAK
11nLe\leI (dBuVIm) 11,,Lewel (dBuVim)
138
1138 |
175 95
!”.3 81.3
&1 850
FOC AR5 ) w FCARTHEE
" ] ' Wuw
Av 25
g 15
163
163
f 100 1400, 1810, 2000, 2600, 300
pall 3. 216 1388, 4, 0 Frequency (WH)
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos TPos
Lint Qver Read Ant Cable Preamp Aux APos  TPos Freq Level Line Lindt Level Factor Loss Factor Factor Remark

Freq Level Line Linit Level Factor Loss Factor Factor

Wiz dBuv/m dBuv/m B BV w8 B B o deg

1 138358 45.23 %4.00 -8.77 33.86 3177 659 3219 6.60 108 124 AVERAGE

Mz dBuV/m dBuv/m B BV dB/m B A8 dB o deg
92.01 3180 6.62 3218 6.0 108 124 AVERAGE
49,40 3196 6.73 3223 6.80 108 124 Average

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2
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srorronas. FCC RF Test Report

Report No. : FR460505B

Mode Band Edge - L
2400-2483.5_Bluetooth-LE_GSFK_CHO_2402MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e ORI i LRI
5.0 5.
1
ot s B bt T ) i st
“ T PO SO e i
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 579 5501 74.00 -18.79 43.83 3L76 659 3119 600 302 10 PEAC 1240000 99.99 ------ ------ B7.66 LB 6.62 3113 6.00 302 208 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
s 1 - s
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 239745 4505 5400 -8.95 3098 3L71 655 3119 600 302 10B AVERAGE 1 240,00 97,65 ------ ------ 841 3LB 6.62 3LI1B 600 302 200 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2
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sromoncas. FCC RF Test Report

Report No. : FR460505B

Pol. Horizontal Vertical
mLﬂeI(ﬂBu‘ﬂm) L“Level(dBll‘ﬂm)
900 904
0 FCCPART 14C) T FCCPART 18C)
i FLCPRT 15 AV i FCCBART 53 AV
1
Peak B ‘memwm i ,MWWM
Avg 00 0
150 14
3000 G000, 000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BNe B BN Bh & B & o0 &y MdnBNe B BN Bh & B & o &g
1 4304.00 4LB0 7400 -32.10 2933 3431 0.4 6L 0.00 --- PEAK 1 4304.00 4000 74.00 -3L.10 60.33 .31 0.4 6L 000 - - PEMC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2
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srorronas. FCC RF Test Report

Report No. : FR460505B

Mode Band Edge - L

2400-2483.5_Bluetooth-LE_GSFK_CH19_2440MHz

ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e FCPAT i RS
5.0 5.
i it oyt
43 i g M
Peak
15 35
163 163
M 3. 2162 1388, i, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 236307 9511 74.00 -18.89 43.01 3173 6.56 3119 6.00 100 196 PEAK 1 2440.00 105,50 ------ ------ 93.06 LB 6.67 L2 600 100 296 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C (AVEG) FCC PARTA5C (AVG)
448 1 48
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 238618 45.04 54.00 -8.96 32.85 3177 6.60 3218 6.60 108 296 AVERAGE

Mz dBu/m dBuv/m B BV dBfm B B B o deg
1 2440.00 103.26 ------ - 9.92 388 6.67 32.21 6.00 100 295 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2
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searran cas. FCC RF Test Report Report No. : FR460505B

Pol. Horizontal Fundamental

Lol

113§

i FCCPART15C]

: \
i b 3 PRIV "

Peak Blank

44 M5 U4, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2498.90 55.64 74.00 -18.36 43.13 32.80 6.75 3224 6.0 108 296 PEAK

Lol

113§

\ FCCPART 15C (AVG)
gl 3
Avg Blank
15
163
44 M5 U4, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248416 45.45 5400 -B.55 32.98 3L.97 673 3223 6.00 108 296 AVERAGE
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Mode Band Edge - L

2400-2483.5_Bluetooth-LE_GSFK_CH19_2440MHz

ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e FECPAT T i LRI
5.0 5.
1 P TARER
oy AT A N Aiitiha i i " sl o . nyY
448 L it
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 385,53 55.13 74.00 -18.77 43.83 3L77 660 3119 600 3% 7 PEAC 1 2440.00 102,12 ------ -=--- B.78 LB 6.67 L2 600 3% 7 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C (AVEG) FCC PARTA5C (AVG)
448 1 48
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2347.% 44.85 34.00 -0.15 3082 3169 654 3020 600 3% 7 AVERAGE 1244000 99.BL ------ ----- B.47 LB 6.67 L2 600 3Tk 7 AVERAGE

Sporton International Inc.(Kunshan)
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Pol. Vertical Fundamental

Lol

113§

L FCCPART15C]

Pl
\%MK« | ok T R— ol M L .

Peak Blank

44 M5 U4, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2497.4% 55.41 74.00 -18.59 4291 3199 675 3.4 6.60 3% TPEA

Lol

113§

\ FCCPART 15C (AVG)
gl
Avg Blank
15
163
44 M50 U4, 6. 2488, 2500
Frequency (MHz)

Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 249388 45.33 4.0 -B.67 32.83 3199 675 3.4 6.00 376 7 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm] L“Levellml‘lﬁn)
70 FCCPART 15C] T FCCPARTA5C]
i FCCPART 15 AVG) i FCCPART T AV
LT mm 81 A
Peak ™ .
B B
Avg
150 150
3000 000, 9000, 12000 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MH) Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Meddm BN B BN B & & & o by Medln BN B BN B & B & a tg
1 458008 43.34 74.86 -30.66 60.69 3434 9.53 eL22 Q.08 - --- PEAK 1 438008 4127 74.8@ -32.73 56.62 34.34 9.53 eL.22 @@ - --- PEAC
1 730.00 4454 7400 -29.46 7.0 35.80 1169 60.75 0.00 -~ --- PEAK 1 730.00 4414 7400 -29.86 57.40 35.80 1169 6075 0.0 --- .- PEAK
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6
Mode Band Edge - L
2400-2483.5_Bluetooth-LE_GSFK_CH39_2480MHz
ANT 7
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ i
95 95
fhd FEOPHRTIRC s RCPRTIR
[ / i Al
A—"\hl ek H...L PRI ’ T i | A ,,‘JI i Bl
488 4E.BM
Peak
15 35
163 163
i U5 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248350 57.43 74.00 -16.57 44.96 3L97 673 3223 6.60 123 369 PEAK 1 2430.00 106,05 ------ - 93,599 3.9 673 3223 6.00 123 305 PEAK
11nLe\leI (dBuVim) el (dEuvim)
113§ 1134
2
175 i5
"3 813
50 a0
u pA— 45-9MJ_JWW
Av
g s s
163
163
[ 100 1400, 1800. 200, 2600, 300
40 U5 64, 16, 2488, 200 Frequency (MHz)
Frequency (MHz)
N Linit Over Read At Cable Preamp Aux APos TPos
Unit Over Read  Art Cable Preamp  Aux Aos  Thos Freq Level Line Linit Level Factor Loss Factor Factor Renark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Wiz douv/m dBuv/m @B oBV B B B B o deg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg T 248400 53,48 ===-nn -oeee- 4115 3L.BL 6.62 32.18 6.80 123 385 Average
1 48350 473 %4.00 -6.27 35.26 3197 673 3223 6.00 123 385 AVERAGE 1 2430.00 103.82 - oeeee 9136 3196 673 3223 6.00 123 305 AVERAGE
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6
Mode Band Edge - L
2400-2483.5_Bluetooth-LE_GSFK_CH39_2480MHz
ANT 7
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd FOPHRTIRC s FCPRTIR
5.0 5.
| sttty
ety W Moy indeyir TR y b
49 49 M
Peak
15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2497.30 5541 74.00 -18.59 4091 399 675 LM 600 B PEAK 1245000 99.73 ------ -=--- 8.7 3% 673 LD 6B M B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
4 PR 4
g 15 35
163 163
o 5L 264, M6, 88, 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248668 45.45 3400 -8.55 3098 3L97 674 LM 600 M B AVERAGE 1245000 97.57 ------ ----- B 3% 673 LD 6B M 0 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dDu‘lﬁn] L“Levelldﬂll‘mn)
70 FCCPART 15C] T FCCPARTA5C]
i FCCPART 15 AVG) i FCCPART T AV
il WWW‘M I s AR
Peak oty
300 B
Avg
150 150
3000 000, 9000, 1200 15000, 18000 3000 G000, 9000, 1200, 15000, 18000
Frequency (MH) Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Meddm BN B BN B & & & o by Medln BN B BN B & B & a tg
1 4960.0@ 41.86 74.86 -32.94 56.35 34.26 9.61 6l.16 6.8 - --- PEAK 1 4960.08 42.85 74.8@ -31.15 6014 34.26 9.61 6l16 6.8 - --- PEAK
1 7A.00 .70 7400 -30.28 5735 .62 IL77 6Lz 0.8 -~ --- PEAK 1 7M.00 474 7400 -30.26 5737 362 1L77 6Lz 0.8 - --- PEAC
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Pol. Horizontal Vertical
f Level(dBuVim) 11 Level(dBuVim)
134 134
115 Wi
i AT H FECHRT
TH 1|
Peak & Al
FCC PARTHAC AVG) FCC PARTHAC (AVG)
A
v i) Mﬁ 44 v - Wﬂ
Mo i WWWWWWM WJ"' ot pph A e 1t
ik 1!
163 1
16000 10400, 10800, 10, 2600, 100 18000 10400, 10800, 1am, 160, 2500
Frequency () Freguency (M
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
FCCPART 15C FCCPART15C
§751 6.5
5, 5 r
25 ‘ L —
3 4 5 ;
- LY P p o2 ¢ weisberihd et
WM ey Ve \’\ Jf WWWMW it
ity 115
E R
QP 7 2
- R4
) m 1, b1z . 10 i . 15, 12 1. 1000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos  TPos Linit Over Read At Cable Preamp  Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/n B BV dB/m  dB B 0B deg Mz dBuV/w dBuV/w  dB dBWV dB/m A8 A8 dB an deg
1 360 23.33 40.00 -16.67 29.78 574 076 .95 888 - - Pesk 1 3000 2.97 40.00-17.03 9.4 B4 076 .95 0.0 - - Peak
1 80.04 26,15 40.00 -13.80 43.96 13.57 131 3266 889 - e Pesk 1 5.6 7.3 40.09-1.77 4609 185 L4 375 0.0 - - Peak
31617 .01 4350 9.0 4995 15.06 200 3LEL 0.0 --- - Peak 301863 M5 4501535 489 15.07 199 3.8 0.8 - - Pesk
4 2862 307 4580 <1373 4365 1934 225 398 0.00 - - Pesk 4 LB BT M60 -0 MBS 020 287 35 088 - - Pesk
539.00 3122 45.00 1478 40,06 2135 290 319 883 - - Pesk 5 63149 251 46.09-17.49 3L99 2635 370 RS 0.0 - - Peak
6 T7.87 28.09 45.00 -17.91 29.35 27.87 416 329 889 - - Pesk 6 82055 29.98 46.09 -16.00 10.44 BB 424 G800 - - Peak
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Appendix D. Duty Cycle Plots

Band

Duty Cycle(%)

T(ms)

1/T(kHz)

VBW Setting

BLE 1Mbps

62.037

0.388

2.575

2.7KHz

BLE 2Mbps

32.407

0.203

4.929

5.1KHz

BLE 1Mbps

Spectrum

(=)

Ref Level 30.80 dBém
jo ALL
SGL

30 dB & SWT

Offset 10.80 dB & RBW 1 MHz
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@ 1Pk Max

20 dBm-
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| SR PR -

10 dBm;

e
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0.15 dB)|
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Marker

Type | Ref | Trc | X-value
M1

v-value | Function |

Function Result |

0z Ml 1
D3 M1 1

220,29 ps
388,41 ps
626.00 s

14,87 dBm
0.85 d8
0.15 dB

Ready

Date: 1.JUN.2024 14.53 42

BLE 2Mbps

Spectrum

WRRRRARRY i Vi

=)

Ref Level 30.80 dém
jo Att
SGL

Offset 10.80 dB & RBW 1 MHz
30 dB @ SWT 2ms

VBW 1 MHz

@ 1Pk Max

20 df

D3[1]

10 df

03 mM1[1]
o -

I

0.19 dB|
626.00 ps
15.12 dBm
243.48 pis

odi

-10 dém

-20 deém

-30 dBém

-40 dem

@%P&}ﬂ%4k

Mg

qupapbbrol il

-60 dem

P b

CF 2.44 GHz
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Marker

Type | Ref | Trc | X-value
M1

¥-value | _Function |

Function Result |

243.48 ps
202.9 ps
626.00 ps

D2 M1 1
D3 M1 1

15.12 dBm
0.99 dB
0.19 dg

Date: 1.JUN.2024 14.54.20
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